
f'~ t > 
j,;T- Ontario 

Ministry of the Envi~~~~~~~~~~~~!!~~~ 

................. ,", ---TER SYSTEM 

Site Number: 220000308 
Inspection Number: 1-CN9UQ , 
Date of Inspection: Dec 14, 2016 
Inspected By: Paul Croisier 





Ministry of the Environment and 
Climate Change 
Safe Drinking Water Branch 
Timmins District Office 
Ontario Government Complex 
Hwy. 101 East, P.O. Bag 3080 
South Porcupine, ON  P0N 1H0 
Telephone: (705) 235-1500  
Fax:             (705) 235-1520 

Ministère de l’Environnement et de 
l’Action en matière de changement 
climatique 
Direction du contrôle de la qualité de l’eau 
potable 
Bureau du secteur de Timmins 
Complexe du gouvernement de l’Ontario 
Autoroute 101 est, C.P. 3080 
[...]
model has improved to better reflect the health related and administrative non-compliance found 
in an inspection report.  IRR ratings are published (for the previous inspection year) in the 
Ministry’s Chief Drinking Water Inspector’s Annual Report.  If you have any questions or 
concerns regarding the rating, please contact Ms. Sherry Ilersich, Water Compliance Supervisor, 
at (705) 495-3834 or 1-800-609-5553. 
 
In accordance with the Ministry’s Drinking Water Inspection Protocol, copies of this report have 
been sent to the Timiskaming Health Unit and the Kirkland Lake Office of the Ministry of 
Natural Resources and Forestry. 
 
If you have any questions or comments regarding this report, please free to contact me at 
(705) 235-1526. 
 
Yours truly, 
 

 
  
Paul Croisier 
Water Inspector 
Provincial Officer, Badge #930 
Timmins District Office       
Safe Drinking Water Branch 
Drinking Water Management Division 
 
 
 

http://www.ontario.ca/drinkingwater


 

 

 

3 

 
 
 
 
 
  
     

 
 

cc:  
 Mr. Mark Williams, Director of Physical Services, Town of Kirkland Lake 
 Mr. Don Parcher, Waterworks Foreman, Town of Kirkland Lake 
 Mr. Eric Nielson, Regional Hub Manager, Northeast Ontario Hub, Ontario Clean Water Agency 
 Mr. Anthony Danis, Senior Operations Manager, Ontario Clean Water Agency  
 Mr. Ryan Peters, Manager of Environmental Health and Infectious Diseases, Timiskaming Health Unit  

Ms. Kit Ormsby, District Manager, Ministry of Natural Resources and Forestry, Kirkland Lake 
Ms. Sherry Ilersich, Water Compliance Supervisor, Safe Drinking Water Branch, Ministry of the 
Environment and Climate Change (Timmins/North Bay Office) 





                                                   

 

        
Ministry of the Environment and Climate Change 
Drinking Water System Inspection 

 
 

TABLE OF CONTENTS 
 

 
 
OWNER INFORMATION…………………………………………………. 02  

CONTACT INFORMATION………………………………………………. 02  

INSPECTION DETAILS…………………………………………………… 02 

DWS COMPONENTS DESCRIPTION………………………………… . 03 

INSPECTION SUMMARY………………………………………………… 06 

INTRODUCTION…………………………………………………………… 06  

CAPACITY ASSESSMENT………………………………………………… 06 

TREATMENT PROCESSES ……………………………………………… 07 

TREATMENT PROCESS MONITORING …………………………………… 08 

OPERATIONS MANUALS………………………………………………… 10 

LOGBOOKS … ……………………………………………………………… 10 

SECURITY……………………………………………………………………… 10 

CERTIFICATION AND TRAINING…………………………………………… 10 

WATER QUALITY MONITORING…………………………………………… 11 

WATER QUALITY ASSESSMENT…………………………………………… 12 

REPORTING & CORRECTIVE ACTIONS…………………………….……… 12 

OTHER INSPECTION FINDINGS……………………………….…………… 13 

NON COMPLIANCE WITH REGULATORY REQUIREMENTS AND   

ACTIONS REQUIRED………………………………………………………… 14 

SUMMARY OF BEST PRACTICE ISSUES AND RECOMMENDATIONS…15 

SIGNATURES …………………………………………………………………… 16 

 
APPENDICES 
 
APPENDIX A - KEY REFERENCE AND GUIDANCE MATERIAL FOR    

               STAKEHOLDERS 
APPENDIX B - MINISTRY’S INSPECTION RATING RECORD 





---
---
---
---

Ministry of the Environment and Climate Change

KIRKLAND LAKE  DRINKING WATER SYSTEM

Inspection Report

Site Number: 220000308
Inspection Number: 1-CN9UQ
Date of Inspection: Dec 14, 2016
Inspected By: Paul Croisier



_______________________________________

Ministry of the Environment and Climate Change 
Inspection Report 

____________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  croisipa  on 23/01/2017 (dd/mm/yyyy) Page 2 of 16
Site #: 220000308
KIRKLAND LAKE  DRINKING WATER SYSTEM
Date of Inspection: 14/12/2016 (dd/mm/yyyy) 



OWNER INFORMATION:
Company Name: KIRKLAND LAKE, THE CORPORATION OF THE TOWN OF
Street Number: 1 Unit Identifier:
Street Name: DUNFIELD Rd
City: KIRKLAND LAKE
Province: ON Postal Code: P2N 3P4

 CONTACT INFORMATION
_____________________________________________________________________________________________________________________

Type: Municipal Admin. Contact Name: Nancy Allick
Phone: (705) 567-9361 Fax: (705) 567-3535
Email: nancy.allick@tkl.ca
Title: Chief Administrative Officer - Town of Kirkland Lake

Type: Phys. Services Dept. Contact Name: Mark Williams
Phone: (705) 567-9365 Fax: (705) 567-9400
Email: mark.williams@tkl.ca
Title: Director of Physical Services - Town of Kirkland Lake

Type: Waterworks Dept. Contact Name: Donald Parcher
Phone: (705) 567-9365 Fax: (705) 567-9400
Email: don.parcher@tkl.ca
Title: Waterworks Foreman - Town of Kirkland Lake

Type: Operating Authority Name: Eric Nielson
Phone: (705) 567-3955 Fax: (705) 567-7974
Email: enielson@ocwa.com
Title: Regional Hub Manager - Ontario Clean Water Agency (OCWA)

Type: Operating Authority Name: Anthony Danis
Phone: (705) 567-3955 Fax: (705) 567-7974
Email: adanis@ocwa.com
Title: Senior Operations Manager - OCWA

Type: Operating Authority Name: Ilona Bruneau
Phone: (705) 567-3955 Fax: (705) 567-7974
Email: ibruneau@ocwa.com
Title: Process and Compliance technician - OCWA

Type: Environment and Climate Change Name: Sherry Ilersich
Phone: (705) 495-3834 Fax: (705) 497-6866
Email: sherry.ilersich@ontario.ca
Title: Water Compliance Supervisor - Safe Drinking Water Branch - MOECC - Timmins/North Bay

INSPECTION DETAILS:

Site Name: KIRKLAND LAKE  DRINKING WATER SYSTEM
Site Address: 1 DUNFIELD RD KIRKLAND LAKE  P2N 2C5
County/District: Kirkland Lake



Ministry of the Environment and Climate Change 
Inspection Report 

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  croisipa  on 23/01/2017 (dd/mm/yyyy) Page 3 of 16
Site #: 220000308
KIRKLAND LAKE  DRINKING WATER SYSTEM
Date of Inspection: 14/12/2016 (dd/mm/yyyy) 

MOECC District/Area Office: Timmins District
Health Unit: TIMISKAMING HEALTH UNIT
Conservation Authority:
MNR Office: Kirkland Lake District Office
Category: Large Municipal Residential
Site Number: 220000308
Inspection Type: Announced
Inspection Number: 1-CN9UQ
Date of Inspection: Dec 14, 2016
Date of Previous Inspection: Dec 01, 2015

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

____________________________________________________________________________________________________________________

Site (Name): GULL LAKE / INTAKE SYSTEM
Type: Source Sub Type: Surface
Comments:
The owner's "Engineer's Report – Kirkland Lake Water Supply System" (First Engineer's Report) dated January 2001 
and  Drinking Water Works Permit (Permit) No.214-201 Issue No.2 (dated April 13, 2016) provide the following details
pertaining to the source water and intake system:
- raw water is generally characterized as having low levels of turbidity, hardness and alkalinity, but contains moderate
levels of colour, dissolved organic carbon and microbiological parameters
- system includes raw water intake pipe, 710 mm diameter x 150 m long, extending from Gull Lake into the raw water 
well of the water treatment plant (WTP)
- intake system is complete with a screened intake bell structure submerged in approximately 5.8 m water depth and 
elevated off the lake bottom approximately 1.7 m 
- intake piping includes a chlorine injection point as an optional provision for zebra mussel control if required in the 
future
- hydraulic capacity of the intake structure is rated at 45,000 cubic metres/day.
NOTE:  Numerous restrictions that apply to the drainage areas of Gull Lake, McTavish Lake, and Victoria Lake are 
outlined in the following documents:
- "The Township of Teck Act" created under the Municipal Act
- "Application No.34-C-1" created under the Public Utilities Act R.S.O., 1927 and Public Health Act R.S.O. 1927 
In general terms, the restrictions relate specifically to controlling sanitation, controlling water removal, maintaining 
water levels and prohibiting activities that could cause the tainting or fouling of the water used as source water by the 
Town of Kirkland Lake.
Additionally, signage is posted at public access points on each of these lakes to reflect the general intent of these 
restrictions.
    

____________________________________________________________________________________________________________________

Site (Name): L.J. SHERRATT WATER TREATMENT PLANT
Type: Treated Water POE Sub Type: Treatment Facility
Comments:
The owner's First Engineer's Report and Permit No. 214-201 provide the following details pertaining to the L.J. 
Sherratt WTP:
- WTP is located on the west end of Gull Lake and is directly south of the Kirkland Lake and District Hospital
- the entire treatment works occupies two interconnected brick and concrete constructed buildings
- low lift pumping station is equipped with mechanical screening device and five vertical turbine pumps with fixed rate 
control systems (each rated at 65.0 L/second), having a firm capacity of 260.0 L/second



Ministry of the Environment and Climate Change 
Inspection Report 

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  croisipa  on 23/01/2017 (dd/mm/yyyy) Page 4 of 16
Site #: 220000308
KIRKLAND LAKE  DRINKING WATER SYSTEM
Date of Inspection: 14/12/2016 (dd/mm/yyyy) 

- treatment process train consists of:
  •  coagulant flash-mix tank with common discharge to each of three pre-treatment units
  •  three Degremont "Ultra-Pulsator" treatment trains consisting of flocculation/sedimentation facilities, each rated at 
130.0 L/second
  •  four dual media filters (anthracite and silica sand), each rated at 65.0 L/second
- includes filter backwash facilities consisting of an air scour blower and two pumps rated at 340.0 L/second each 
- includes treated water storage facilities (in ground) with combined volume of 2,281.0 cubic metres at minimum 
operating level of 5.0 m
- high lift pump station includes two treated water clearwells with combined volume of 640.0 cubic metres and is 
equipped with four vertical turbine pumps; two are rated at 63 L/second (one is currently equipped with variable 
frequency drive unit (VFD)), and two are rated at 130 L/second, having a firm capacity of 310.0 L/second 
- includes a wastewater treatment facility consisting of two collection tanks and two variable speed driven pumps, 
each rated at 65.0 L/second
- includes a standby power generator rated at 300 kW and equipped with an automatic transfer switch, underground 
and in-plant fuel storage tanks (each with adequate spill protection/containment)
- treatment process chemicals includes alum, chlorine gas, sodium silicate, sodium hydroxide, sulfuric acid (activated 
silica is produced on-site and is used to aid in the  flocculation process)
- includes manual and computerized systems designed to monitor and control process facilities, equipment operation,
and assimilate/archive data from field equipment/instruments.
  

____________________________________________________________________________________________________________________

Site (Name): CHAPUT WATER CONTROL BUILDING
Type: Other Sub Type: Booster Station
Comments:
The owner's First Engineer's Report and Permit No.214-201 provide the following details pertaining to the Chaput 
Water Control Building:
- consists of a block-constructed building located on Beaver Drive in Chaput Hughes
- equipped with re-chlorination facilities (sodium hypochlorite injection) and continuous free chlorine analyzer intended
to monitor free chlorine residual in water primarily during the "drain" cycle of the Chaput Standpipe
- equipped with altitude valve, standpipe drain system, and flow control valves leading to and from the Chaput 
Standpipe
- includes monitoring facilities that are equipped to continuously monitor process parameters and communicate to the 
Supervisory Control and Data Acquisition (SCADA) system operated at the L.J. Sherratt WTP.

    
____________________________________________________________________________________________________________________

Site (Name): CHAPUT STANDPIPE
Type: Other Sub Type: Reservoir
Comments:
The owner's First Engineer's Report and Permit No.214-201 provide the following details pertaining to the Chaput 
Standpipe:
- located adjacent to the Chaput Water Control Building on Beaver Drive in Chaput Hughes
- includes storage capacity of 7,123.0 cubic metres of water at normal operating level of 26.5 m (with vessel being 
18.0 m diameter)
- serves as water storage for firefighting purposes
- considered to be "floating storage", provides for demand management and helps regulate water pressures within the
distribution system.
    

____________________________________________________________________________________________________________________

Site (Name): SWASTIKA WATER CONTROL BUILDING



Ministry of the Environment and Climate Change 
Inspection Report 

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  croisipa  on 23/01/2017 (dd/mm/yyyy) Page 5 of 16
Site #: 220000308
KIRKLAND LAKE  DRINKING WATER SYSTEM
Date of Inspection: 14/12/2016 (dd/mm/yyyy) 

    
____________________________________________________________________________________________________________________

Type: Other Sub Type: Booster Station
Comments:
The owner's First Engineer's Report and Permit No.214-201 provide the following details pertaining to the Swastika 
Water Control Building:
- consists as a block-constructed building located on Highway 66 at the east entrance to the village of Swastika
- intended purpose is for the provision of water pressure and flow control into Swastika
- equipped with magnetic flow meter, pressure/flow control valves, chlorine monitoring and re-chlorination facilities 
(on-site storage and injection of sodium hypochlorite)
- includes monitoring facilities that are equipped to continuously monitor process parameters and communicate to the 
SCADA system at the L.J. Sherratt WTP.
    

____________________________________________________________________________________________________________________

Site (Name): KL GOLD MINE BOOSTER PUMPING STATION
Type: Other Sub Type: Booster Station
Comments:
The owner's "Schedule C: Authorization to Alter the Drinking Water System" (dated June 26, 2012) provides the 
following details pertaining to the KL Gold Mine Booster Pumping Station:
- facility consists of a wood frame-constructed building located in Chaput Hughes just off of the Goldthorpe Road (in 
the vicinity of the property of the former Kirkland West Public School)
- facility is intended to service the KL Gold Mine and residences along the Goldthorpe Road
- facility had been designed to provide a single booster pump rated at 96.4 L/second, and includes a 200 mm 
diameter flow meter, various valves, pressure gauges and other appurtenances.
NOTE:  Although construction of this pumping station was completed in the summer of 2013, at the time of inspection
on December 14, 2016, the facility had not been commissioned into service.
    

____________________________________________________________________________________________________________________

Site (Name): DISTRIBUTION SYSTEM
Type: Other Sub Type: Other
Comments:
The distribution system serves an estimated population of 9,000 people throughout the residential areas of Kirkland 
Lake, Chaput Hughes and Swastika.  The distribution system itself consists primarily of ductile iron constructed water 